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R AR PR HL Wik ZHEAS
Sample name Li-ion battery Test category After testing
R BB et g H 2016-04-15
Sample model Accepted date
—— i
AR 3.82V 4.0Wh IRT 4 B 2016-04-15
Sample specification Test start date
FERAER () 55 IR H I 2016-05-04
Sample quantity(pcs) Test end date
AL FREEHTRERRIEA PR 7]
Consignor Dongguan Amperex Technology Limited
- i E R AR SE TS IR E Tk 1 %
ZA AL HE . :
: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address . )
Province, P. R. China
T3 7 [F) Z5 FE AL
Manufacturer To entrust unit
i) R ML R Zs 4G AL ik
Manufacturer address To entrust unit address
BRI SRR 15C -25°C; BRHBRE: 45%~75%
Tt i Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
ESTLIO R e fu/ AR R I A I
Appearance Silver nylon/Al/PP compound film
BAE «RFamseyaimmdits XA
. . . - ST/SG/AC.10/11 Rev5, amend 2, 38.3
YR T7 ¥ A R b

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

AL REIRR b i SMERAEER. BFIE. RADECR

MAIT R . . . St o
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Forced
discharge
Z0R, BRERFABEE «RTER Yl R AR T i
TR L ST/SG/AC.10/11 Rev5, amend 2, 38.3 #rifE I EIR
Conclusion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 RevS5, amend 2, 38.3
B A ~ s A4 XL
Testers & I TR 2010. 5D % %E_{ Zﬂ/éf.f 1.tk & 20655
Sl \ R
Compiler % 206.T.S —
% e s0d54 ?:ﬁﬁﬁﬁ@ﬂfﬁ%mﬁ\a
Checker ».r" R 2\
/@ DongguaFrAmperex 53
% 2016:5% Tecﬁnﬁlogy Limited!Test Cente
e FoRbh: BARTA \ & B® -/
Approval Cai JingJing: Technical Director «.Ap (SIgnature)
BAEW: HoEE N

o

Guo Jiali: Center Director
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s T R BT 5 sy 453
tandard requirement or the clause Test
No. Name of test Test result " Remark
number of standard conclusion
. B E TRkt KR
1 %‘}Eﬁm FEHEFMY R T1; UN Manual of Test and W,«Fﬁ'i@ 1 )'%*g /
Altitude simulation %rittciia ST/SG/AC.10/11/Rev.5, amend 2,383 | See Appendix 1 Passed
€S
. BAE CRTEERRYBHENEIN WA
2 iﬂ&ﬁyﬁ FRWETFMH» R 5 T2; UN Manual of Test and DL 2 CL /
Thermal gritteéia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
€S!
_ BAE kTR SYSHEILS KR
3 jﬁzd] WUEFEM X5 T3; UN Manual of Test and m‘w;ﬁ 3 ﬁ*% /
Vibration %ritte;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
€S
BAE «RTER sl R
4 WT—-E‘ WHEF M iR T4; UN Manual of Test and }ﬁ'_,ﬁﬁ% 4 /‘%% /
Shock grittezia ST/SG/AC.10/11/Rev.5, amend 2,383 | See Appendix 4 Passed
()
AR S % BAE AT RRRERIENS R3f
5 External FRUEF My A58 TS; UN Manual of Test and E‘Jl‘ﬁ% 5 GLi:f /
R $rittegia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
- €S
BAE «XTEERYEHNEINES R
6 ﬁﬁ{/ ﬁfﬁ FRUEF M A5 T6; UN Manual of Test and Ij‘!‘ Fﬁ% 6 Eﬂ% /
Crush/lmpact grittegia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
es
; | UERR , , / AR
Overcharge unnecessary
AR CRTRREmm@ES KB
8 5t T L FRuET-M» 3R T8; UN Manual of Test and JLF 8 GLi /
Forced discharge gritte;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
€S
LT H p
Test items
HI 4
RIS A / Post /
Subcontracted test condition AL E HE code
Subcontracted
Laboratory HhE / ML /
Address Tel.
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) : WRATIE4H | R
No. Name of test items Altitude simulation
N \. N ) y l ‘
P RS WX ET Before test WK G After test RE#SE FARE | Wk
FEHRS Sample Whasa 1685 Residual HER
SampleNo. | P C | iR | FEAE | MR | FREBE | o OCV | Test
m@ | UV | m@ | LM (%) | result
BRTLERA
02163A120434 leye fully 14.9951 4.381 14.9947 4.380 0.00% 99.98% (0]
charged
KL
02163A1204382 leyc fully 14.9415 4.379 14.9413 4.378 0.00% 99.98% (0]
charged
HRkawaih
02163A120410 leyc fully 14.9937 4.381 14.9947 4.380 -0.01% 99.98% O
charged
BHRERTH
02163A120104 leye fully 14.9295 4.380 14.9296 4.379 0.00% 99.98% (6]
charged
HRELTH
02163A120307 leyc fully 14.7614 4.380 14.7612 4.379 0.00% 99.98% (0]
charged
HIKEETH
02163A120317 lcyc fully 14.8719 4.380 14.8719 4379 0.00% 99.98% (0]
charged
BiRkgLAiH
02163A120645 leye fully 14.9378 4.379 14.9378 4.378 0.00% 99.98% 8
charged
HRELFH
02163A120732 leye fully 14.9713 4381 14.9707 4.380 0.00% 99.98% (0]
charged
HRELFH
02163A120096 leyc fully 15.0226 4.380 15.0225 4379 0.00% 99.98% O
charged
BIRELTH
02163A120744 leyc fully 14.9770 4,381 14.9768 4.380 0.00% 99.98% (0]
charged
UTZH

¥ L-HE; V-HES; DA R FHEA; O-Ftl, JTHHs, Tk, TR, TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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5 5 WRAMA AR | WERR
No. Name of test items Thermal test
Sy IR
Rk M3 AT Before test Wik )5 After test RERL iﬁﬂfﬁ.ﬁfﬁ Wik
PR Sam l: Mass loss Residual Bk
SampleNo. | ooV E | iR | FRAE | WBRE | TFHEE | o OCV | Test
m; (g) U, (V) ms(g) U, (V) (%) result
BREEFTHR
02163A120434 leyc fully 14.9947 4.380 14.9944 4.297 0.00% 98.11% (0]
charged
HRELT
02163A120482 Teyc fully 14.9413 4378 14.9411 4295 0.00% 98.10% 0
charged
ERELT
02163A120410 foye fully 14.9947 4380 14.9943 4297 0.00% 98.11% 0
charged
BRI
02163A120104 leye fully 14.9296 4379 14.9293 4298 0.00% 98.15% (0]
charged
ERFELI
02163A120307 leyc fully 14.7612 4.379 14.7608 4.294 0.00% 98.06% (0]
charged
ERTLTE
02163A120317 leye fully 14.8719 4.379 14.8713 4291 0.00% 97.99% (0]
charged
Bk 2TTH
02163A120645 lcye fully 14.9378 4378 14.9373 4.296 0.00% 98.13% O
charged
ERRELTE
02163A120732 leye fully 14.9707 4.380 14.9704 4.298 0.00% 98.13% 8)
charged
BRTERH
02163A120096 Leyc fully 15.0225 4.379 15.0221 4.297 0.00% 98.13% (0]
charged
HRkeETHR
02163A120744 leye fully 14.9768 4.380 149761 4.300 0.00% 98.17% O
charged
PFZEH

H: L-itw; V-HESG D-fi#ik; R-TER; F-#2K; O-F it ¥ THR, %ﬁ’ﬁi’ TR, %ﬁko
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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g 3 WRBALH |
No. Name of test items Vibration
R RRAS WA A Before test WA 5 After test REHE FgwE | Wk
A S i 1::‘ Al Residual s
SampleNo. | "o | MObRE | FERGE | MER | FFEEE | o, OCV | Test
m (@) U™ | m@ Uz (V) (%) | result
HRELTEH
02163A120434 leye fully 14.9944 4.297 14.9942 4.295 0.00% 99.95% (@)
charged
HXEL2RHE
02163A120482 leye fully 14.9411 4.295 14.9406 4.293 0.00% 99.95% (0]
charged
HikeaTw
02163A120410 leye fully 14.9943 4.297 14.9937 4.296 0.00% 99.98% 0O
charged
Bikse2FiH
02163A120104 leye fully 14.9293 4.298 14.9285 4.296 0.01% 99.95% 0O
charged
LSSk
02163A120307 leyc fully 14.7608 4.294 14.7604 4.291 0.00% 99.93% (@)
charged
1S S L)
02163A120317 leyc fully 14.8713 4,291 14.8705 4,288 0.01% 99.93% O
charged
HRELTH
02163A120645 leyc fully 14.9373 4.296 14.9367 4.294 0.00% 99.95% ')
charged
HIRELFH
02163A120732 leyc fully 14.9704 4.298 14.9697 4.296 0.00% 99.95% 0]
charged
HRke&Rid
02163A120096 leye fully 15.0221 4.297 15.0218 4.295 0.00% 99.95% O
charged
ERFERT
02163A120744 leyc fully 14.9761 4.300 14.9757 4.297 0.00% 99.93% 0
charged
PTFEH

N

¥ L-te; V-HESG DA R-BER; F-RA; O-Fiti, TS, TRk, TR, TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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s 4 WHRT B 25 Wi
No. Name of test items Shock
B R AS iR ET Before test WX JE After test TR ;@Jé&" mE | W
MRS Samole Mass logs | Residual LEE
Sample No. cats | BUWRE | FREE | MRR | FFRAE | o) OCV | Test
m@ | UM | m@ | UM (%) | result
HRELTH
02163A120434 leye fully 14.9942 4295 14.9937 4294 0.00% 99.98% O
charged
HIXTETLH
02163A120482 1cyc fully 14.9406 4,293 14.9403 4.292 0.00% 99.98% O
charged
BRTLRH
02163A120410 leyc fully 14.9937 4.296 14.9934 4.295 0.00% 99.98% O
charged
HKTEEFH
02163A120104 leye fully 14.9285 4.296 14.9284 4.296 0.00% 100.00% O
charged
BHRZELRH
02163A120307 lcye fully 14.7604 4.291 14.7601 4.290 0.00% 99.98% O
charged
HXKTERHR
02163A120317 leye fully 14.8705 4.288 14.8703 4.288 0.00% 100.00% O
charged
BREERHA
02163A120645 leyc fully 14.9367 4.294 14.9369 4.294 0.00% 100.00% O
charged
HIREERH
02163A120732 leye fully 14.9697 4.296 14.9696 4295 0.00% 99.98% O
charged
BRTERH
02163A120096 leye fully 15.0218 4.295 15.0215 4.295 0.00% 100.00% (0]
charged
BXTETH
02163A120744 lcyc fully 14.9757 4,297 14.9754 4.297 0.00% 100.00% O
charged
PTZEH

Lo

E: LR; V-HESG DORE; RBER; F-RAG O-FilbR, FTHER, ToME, TR, TRK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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has2 5 R H 47 AR
No. Name of test items External short circuit
AR BRI
H H AT Wl 4 3
BRI R RS Max. External Temperature WitsR T
Sample No. Sample status y Test result Remark
4 (C)
02163A120434 HRTE2RA 110.5 0 /
Icyc fully charged
HIRTEERH
02163A120482 |  HRELRER 1008 0 /
02163A120410 lﬁ’k%?ﬁ% 101.5 o) /
cyc fully charged
Ty
02163A120104 E 110.2 o) /
02163A120307 1 HRELTTH 99.2 o /
cyc fully charged
02163A120317 N 105.1 0 /
cyc fully charged
02163A120645 1 HRERT 102.0 o) /
cyc fully charged
02163A120732 et 106.7 0 /
cyc fully charged
02163A120006 |  HAmEE® 109.3 0 /
cyc fully charged
02163A120744 Mok o 106.7 0 /
cyc fully charged
PTFZEH

¥ DR R-EH; F-RA; O-FuffMk, iR, TEXK.

Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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e ; WRTESH | HE
No. Name of test items Crush
- ene A A T - \
Sﬁ;ﬁﬁi). Saﬁ;;’eﬂstt‘:t‘us Max. Exterr(l?clj';"emperature fg:ﬁ:;ﬁ Rﬁnﬁk
021634120119 | FESWER 249 0 /
021634120761 | HESVOER 24.8 0 /
02163A120496 liifgxzﬁifw 25.1 o) /
02163A120128 1§ifjﬁﬁﬁifw 24.9 0 /
02163A120660 lgifﬁxzﬁiiw 25.0 o) /
UTF=ZEH

¥ D-f#dk; F-iK; O-Tof#fk, JoA.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-06F




&Y S Report No.: RTN-UN-1604-014 Page 9/10
e ” WRTR &R | wHE
No. Name of test items Forced discharge
s AR WK L5 H gan
Sample No. Sample status Test result Remark
02163A120131 | | HRTEMRE 0 /
02163A120321 1Cffiﬁﬁ§§@ ) o /
02163A120082 1cff’§fff}ﬁ§ge ’ 0 /
02163A120547 lcycﬁgﬁfﬁﬁfy ; 0 /
02163A120342 mfgﬁffﬁige , o) /
02163A120129 | | HEZEWR 0 /
02163A120928 1cff?§§°ﬁ§fge ] o) /
02163A120261 | | HRTEERE 0 /
02163A120888 lcfjﬁfi’ﬁge ] 0 /
02163A120449 lcycﬁljﬁ’?i’f}‘ljge ] o /
021634120709 | % gf}iﬁ’fﬁfy ; o) /
02163A120052 | ;ff’ﬁgﬁﬁﬁ%ge ’ 0 /
02163A120609 | ;fgﬁfﬁf{‘jge : o) /
02163A120818 | jf}j}fﬁﬁfge : 0 /
02163A120306 | ysffffffﬁﬁfge , 0 /
02163A120225 Soysffifl‘ly%fsg:fge : o) /
02163A120087 o ;g:ﬁﬁﬁﬁfge ’ o /
02163A120173 |  OREEHE 0 /
02163A120936 | ysc"fff}]’j"ﬁf‘}ffge ’ o) /
02163A120811 | ;f;ﬁiﬁﬁfge P o) /
¥: D-fi#fk; F-EK; O-Jf#k, XK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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IAAE i

Test sample image

B 2: R

Figure 2: negative

B 1: IEm

Figure 1: positive

Bl 3: kiR

Figure 3: Logo
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Statement

L. R 5 oA S B 5 A F IR
The test report is invalid if not affixed the official seal of the laboratory to it.
2. K 4 O IR -
The test report is invalid if it is blotted out.
3. EREZRFEARM LR, DO FrsAE A XL o
The conclusion of the consignation test is only valid for the provided sample.
4. AME ARG EHE VAT, Ay E s ZH .
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

REEHTREIR A A PR w1 A O
Dong guan Amperex Technology Limited Test Center

Mk W ARE R e T AN LR R Tl g 1

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HLjG Tel. : +86-0769-88989149/88989550

& B Fax.: +86-0769-88989483

Mk Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com
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